
 

 

  

[School] 
[Course title] 

Water Treatment
Submitted to: 

Chemistry Department, Faculty of Science, 

Benha University 

4th Year (Special Chemistry) 

 

Prepared By:
Toka Sayed Hanafy

Supervised by:

Professor of Analytical Chemistry 

Faculty of Science, Benha University 

 



1 
 

 

Acknowledgment 

 
Always in begin, in the Name of Allah, The Most Beneficent, The Most 

Merciful, and praise be to Allah who is help all success and me for him 

and I am especially grateful to my parents, who supported me 

emotionally and financially. I always knew that you believed in me and 

wanted the best for me. Thank you for teaching me that my job in life 

was to learn, to be happy, and to know and understand myself; only 
[...]
as ultrafiltration, nanofiltration, and reverse osmosis, can be used 

depending on the particle size that can be maintained. Amino 

phosphonates can be added for antiscalant properties to maintain 

filtration.  

• Ion exchange: 
 

Ion exchange is a reversible ion exchange process in which an insoluble 

substance (resin) takes ions from an electrolytic solution and releases 

additional ions of the same charge in a chemically comparable amount 

without changing the resin's structure.  

• Electrochemical treatment techniques: 

 

• Electrodialysis (ED) 

• Membrane electrolysis (ME) 

• Electrochemical precipitation (EP)  

 

• Adsorption: 
 

Adsorption is a mass transfer process in which a substance is transported 

from the liquid phase to the surface of a solid/liquid (adsorbent) and 

becomes physically and chemically bonded (adsorbate). Adsorption can 

be classified into two forms based on the type of attraction between the 



12 
 

adsorbate and the adsorbent: physical and chemical adsorption, 

commonly known as physisorption and chemisorption.  

 

• Activated carbon: 

Activated carbons (ACs) or biological-activated carbon (BAC) are 

effective adsorbents for a wide variety of contaminants. The adsorptive 

removal of color, aroma, taste, and other harmful organics and 

inorganics from drinking water and wastewater is one of their industrial 

applications.  

Both a high surface area and a large pore size can improve the efficiency 

of activated carbon. Activated carbon was utilized by several studies to 

remove heavy metals and other types of contaminants from wastewater. 

The cost of activated carbon is rising due to a shortage of commercial 

activated carbon (AC). Because of its high surface area, porosity, and 

flexibility, activated carbon has a lot of potential in wastewater 

treatment. 

 

4- Biological: 

 

This is the method by which dissolved and suspended organic 

chemical components are eliminated through biodegradation, in 

which an optimal amount of microorganism is given to re-enact the 

same natural self-purification process. Through two 

distinct biological process, such as biological 

oxidation and biosynthesis, microorganisms can degrade organic 

materials in wastewater. Microorganisms involved in wastewater 



13 
 

treatment produce end products such as minerals, carbon dioxide, 

and ammonia during the biological oxidation process. The minerals 

(products) remained in the wastewater and were discharged with 

the effluent. Microorganisms use organic materials in wastewater to 

generate new microbial cells with dense biomass that is eliminated 

by sedimentation throughout the biosynthesis process. 

• Developing countries: 

Appropriate technology options in water treatment include both 

community-scale and household-scale point-of-use (POU) or self-

supply designs. Such designs may employ solar water 

disinfection methods, using solar irradiation to inactivate harmful 

waterborne microorganisms directly, mainly by the UV-A 

component of the solar spectrum, or indirectly through the presence 

of an oxide photocatalyst, typically supported TiO2 in 

its anatase or rutile phases. Despite progress in SODIS technology, 

military surplus water treatment units like the ERDLator are still 

frequently used in developing countries. Newer military 

style Reverse Osmosis Water Purification Units (ROWPU) are 

portable, self-contained water treatment plants are becoming more 

available for public use.  

For waterborne disease reduction to last, water treatment programs 

that research and development groups start in developing 

countries must be sustainable by the citizens of those countries. This 

can ensure the efficiency of such programs after the departure of the 



14 
 

research team, as monitoring is difficult because of the remoteness of 

many locations. 

Energy Consumption: Water treatment plants can be significant 

consumers of energy. In California, more than 4% of the state's 

electricity consumption goes towards transporting moderate quality 

water over long distances, treating that water to a high standard. In 

areas with high quality water sources which flow by gravity to the 

point of consumption, costs will be much lower. Much of the energy 

requirements are in pumping. Processes that avoid the need for 

pumping tend to have overall low energy demands. Those water 

treatment technologies that have very low energy requirements 

including trickling filters, slow sand filters, gravity aqueducts. 

A 2021 study found that a large-scale water chlorination program in 

urban areas of Mexico massively reduced childhood diarrheal disease 

mortality rates. 

• Materials: 

Stainless steels, such as Type 304L and 316L, are used extensively in 

the fabrication of water treatment plants due to their corrosion 

resistance to water and to the corrosivity of chlorination used for 

disinfection. 

B- Raw water: 

Raw water is water found in the environment that has not 

been treated and does not have any of its minerals, ions, particles, 

bacteria, or parasites removed. Raw water includes rainwater, ground 

water, water from infiltration wells, and water from bodies 



15 
 

like lakes and rivers. Raw water is generally unsafe for human 

consumption due to the presence of contaminants. A major health 

problem in some developing countries is use of raw water for drinking 

and cooking. Without treatment, raw water can be used 

for irrigation, construction, or cleaning purposes. Farmers use it for 

watering their crops and give it to livestock to drink, storing it in man-

made lakes or reservoirs for long periods of time. Construction industries 

can use raw water for making cement or for damping down unsealed 

roads to prevent dust rising. Raw water can also be used for flushing 

toilets and washing cars, as well as any other purposes that do not require 

it to be consumed by humans. Water in this form is considered raw, as 

opposed to water which has been treated before consumption, such 

as drinking water or water which has been used in an industrial process, 

such as wastewater. Raw water flushing is a method of water 

conservation where raw water is used for flush toilets. 

• Composition: 

The composition of raw water is naturally variable, but commonly 

contains one or more of the following significant contaminants, in the 

form of dissolved ions, particles and living organisms:  

• Humic acid and other complex acids, produced by plant decay. These 

occur in peat and soil and may cause discoloration and metallic taste of 

water. 



16 
 

• Minerals which make water hard. Most common are carbonates of 

calcium and magnesium. 

• Particles of clay and silt. 

• Pathogenic bacteria, viruses, protozoa and their cysts. (waterborne 

diseases) 

• Salt, which makes water brackish, having more salinity than fresh 

water, but not as much as seawater. 

Other, less common, contaminants of raw water include: 

• Natural radioactive particles.  

• Perfluorinated alkyl acids, such as perfluorooctanoic acid, which are 

group of pollutants that have been found 

in wastewater throughout Europe. There are concerns these chemicals 

could contaminate raw water sources that are commonly used for 

drinking water. 

• Endocrine disruptor compounds: chemicals that can interfere with the 

endocrine system causing cancerous tumors, birth defects, and other 

developmental disorders.  

These contaminants can be harmful to humans if they drink raw water 

containing them, or if the water is not treated properly before 

consumption. The contaminants can also influence the local ecosystem. 

For example, endocrine disrupting chemicals can have harmful effects 

on fish populations living in natural lakes and rivers. These growing 



17 
 

health concerns have led to the development of guidelines, such 

HACCP (Hazard Analysis and Critical Control Points), to produce safe 

drinking water from wastewater and raw water, and research 

into sustainable water supply alternatives. 

 

• Treatment: 

Raw water can be used for many purposes, such as cooling water, water 

for rinsing and chemical production, purified water, and drinking water. 

However, due to the possible contaminants, raw water must be treated 

before it is allowed for human consumption or industrial use. There are 

several steps involved in the treatment of raw water, and different 

methods in which it can take place. 

 

1- Reverse osmosis: 

Reverse osmosis has been used to produce demineralized water for over 

30 years. In reverse osmosis, water is transported across 

a membrane under high pressure, leaving a product that consists mainly 

of water and a concentrate containing most other components such 

as minerals and unwanted residues. Many contaminants, 

including iron, manganese, ammonium, traces 

of pesticides and medicines, organic micro pollutants, 

and radioactive particles can be removed with reverse osmosis 

alone. This efficiency has made reverse osmosis the primary method 

of water purification, often being used in combination with other 

methods, as a final treatment. A downside to reverse osmosis is that the 



18 
 

removing of most minerals from water can have negative effects on its 

taste. Minerals are sometimes added to drinking water that was already 

filtered to improve its taste. 

 

2- Conventional pre-treatment: 

The conventional treatment method for water purification is a complex, 

multistage process that was used for many years. It generally consists of 

five primary steps. First, raw water is adjusted 

for alkalinity and pH with the addition of hydrated lime and carbon 

dioxide. Second, particulate matter is congregated with aluminum 

sulphate and other coagulants, such as polymers, which the water flows 

in a cascade that mixes the chemicals and raw water with the coagulants. 

Third, the water is slowly mixed in clarifiers where larger particles 

settle down to the bottom and are periodically removed (sedimentation). 

Fourth, water is directed from the clarifiers to the filters 

(e.g. anthracite and sand filter) to entrap any smaller particles that 

survived the clarification process. Finally, sodium hydroxide is added 

to adjust the final 

pH/alkalinity, sodiumhypochlorite for disinfection and fluoride for flu

oridation. This process is often used as a pre-treatment method while 

another processes, such as reverse osmosis, is used for the final 

treatment. A disadvantage of this method is its use of chemicals, such 

as ozone, flocculants, hydrogen peroxide, lime, and chlorine for the 

filtration process. These chemicals could be dangerous if used 

incorrectly or if they remained in the water after complete treatment. 



19 
 

This requires special precautions, and each step of the process must be 

controlled to achieve an overall optimal performance. The need for a 

complex control system for conventional treatment can result in it being 

financially costly. This has led to the development of alternative pre-

treatment and treatment methods for raw water. 

3- Ultrafiltration: 

Ultrafiltration is a membrane filtration process and provides an 

alternative to conventional pre-treatment. In this method water is only 

pre-filtered with a common screen filter before being filtered at high 

pressure through a membrane, separating the water from contaminants 

within it. Ultrafiltration can be used on its own for water purification or 

as a pre-treatment for reverse osmosis. Its advantages over conventional 

pre-treatment include very high-water quality independent of the 

contaminants in the initial raw water, a plant that is simpler in design 

and more flexible, which makes it easier to automate, lower use 

of chemicals, and final product free of viruses and microorganisms. 

 

 

 

 

 

 

 

 

 

“Drinking water treatment of 300 m3/h using ultrafiltration in Grundmühle waterworks 

(Germany)” 

 



20 
 

4- Biofilm pre-treatment and bio-diatomite dynamic membrane 

reactor: 

The biofilm membrane filtration method is used to remove harmful 

chemical by-products, such as NH4+-N, total nitrogen, and dissolved 

organic matter, that could form from disinfection processes. Biofilm 

Pre-treatment is a necessary step for water treatment in many parts of 

world due to its low operation cost and effectiveness 

at pollutant removal. In this process microorganisms remove 

contaminants in raw and wastewater that are harmful to humans, but 

nutrients to them. Bio-diatomite dynamic membrane reactor filtration 

combines dynamic membrane technology for wastewater treatment, and 

microbial colonies that form diatomite particles to purify water. These 

methods are under development in China as part of addressing the 

country's pollution problems. 

 

• Turbidity: 

Turbidity is how murky or hazy water seems due 

to suspended particles. The more suspended particles, the higher the 

turbidity. Turbidity is used to visually measure water quality, being 

most common in unfiltered raw water. High amounts of turbidity in raw 

water can occur due to:  

• Increased flow due to heavy rain fall 

• Spring turnover of water masses 

• Bank erosion 

• Sediment resuspension in shallow areas 



21 
 

• Temporary increase from the more turbid areas 

 

• Turbidity and health concerns: 

During high turbidity peaks, pathogens are more commonly found in raw 

water. This can contribute to the spread of illnesses. When turbidity 

increases, reported hospital visits for the elderly (65+) with 

gastrointestinal illnesses also increase. Even places with water filtration 

systems that meet standards can have an endemic of gastrointestinal 

illness, or waterborne infectious diseases. Those hospitalized represent a 

small percentage of total morbidity caused by these illnesses.  

• Controlling turbidity: 

Controlling the land surrounding raw water reservoirs and other sources 

is key to reducing turbidity. Areas of high sediment resuspension and 

erosion need attending regularly, and screens and other devices are 

needed to catch suspended particles. Screens that trap particles 

and debris must be cleaned consistently. Flushing out water pumps 

should be done when demand is lowest. This gives time for the water to 

settle and decrease turbidity before is it needed in high amounts. 

"Turbidity reduction is best achieved when the water is run through a 

series of chemical and physical treatment methods before reaching the 

filter". 

 

 

 

 



22 
 

• References: 

- "Water purification by using Adsorbents: A Review" 

-  "Linda Lawton – 11th International Conference on Toxic 

Cyanobacteria" 

-  "Wastewater treatment | Process, History, Importance, Systems, & 

Technologies" 

-  "Assessing the potential of a membrane bioreactor and granular 

activated carbon process for wastewater reuse – A full-scale WWTP 

operated over one year in Scania, Sweden" 

-  Metcalf & Eddy Wastewater Engineering: Treatment and Reuse 

-  "Ultrasonic modified corn pith for the sequestration of dye from 

aqueous solution" 

-  "Effective water/wastewater treatment methodologies for toxic 

pollutants removal: Processes and applications towards sustainable 

development" 

-  "Impact of recycling filter backwash water on organic removal in 

coagulation–sedimentation processes" 

-  "A simple filtration method to remove plankton-associated Vibrio 

cholerae in raw water supplies in developing countries" 

- "Meet “raw” water—ludicrously priced unfiltered water with random 

bacteria" 

-  "Enumeration and characterization of standard plate count bacteria in 

chlorinated and raw water supplies" 

 

 

https://www.sciencedirect.com/science/article/pii/S2352186417302663
http://ictc11.org/speakers/linda-lawton/
http://ictc11.org/speakers/linda-lawton/
https://www.britannica.com/technology/wastewater-treatment
https://www.britannica.com/technology/wastewater-treatment